



ab lindec
Box 5
421 21 VASTRA FROLUNDA
Sweden

Your Ref: H.Voeler
Our Ref: ABL/TOP200/CS-FS/280116

Date: 28.01.2016

Page No: 1 of 1

CERTIFICATE OF TESTING

We hereby certify that product shown below was tested for flexural and compressive strength in accordance to EN 13892-2:2002, with the following results:

Product Type	Test Type			
	Compressive Strength (N/mm ²)	Mean Compressive Strength (N/mm ²)	Flexural Strength (N/mm ²)	Mean Flexural Strength (N/mm ²)
TOP 200	103.00	104.57	9.62	9.71
TOP 200	104.50			
TOP 200	106.60			
TOP 200	103.60			
TOP 200	105.16			
TOP 200	104.55			

For and on behalf of Aston Services

M. Sadegzadeh BSc MBA PhD CEng MICE

